



CERTIFICATE OF TESTING

For The Account Of:

Bru Textiles

Satenrozen 2a
B-2550 Kontich
Belgium
Contact: Brigitte Gyselinck

DATE: February 27, 2007

CERTIFICATE (ORDER) NO.: 19977

CLIENT'S IDENTIFICATION:

Web

Test Performed: **Boston Fire Test BFD IX - 1 May, 1986**

CERTIFICATION: The textile sample named above was tested and **PASSED**
the Boston Fire Test BFD IX - 1.

This laboratory test is not intended to reflect fabric performance under actual fire conditions. The certification procedure merely measures the performance of samples under the predetermined and specific test conditions prescribed by the standard specified. This certificate applies only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot. Our reports and letters are for the exclusive use of the customer to whom they are addressed, and they and the corporation named above or its seals or insignia are not to be used under any circumstances without our prior written approval. Samples will not be retained, unless specified by the customer. Retained samples will be kept a maximum time of one year unless a specific retention period is necessary.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by the Boston Fire Test BFD IX - 1 May, 1986.

Sallie Cotey – Lab Manager
Applied Textiles Lab Services

Jennifer Friend
Lab Technician



DATA SHEET

(1-3, Warp ; 4-6, Fill)

<u>Specimen #</u>	<u>AFTERFLAME</u> (seconds)	<u>CHAR LENGTH</u> (flame propagation)	<u>PROPAGATION</u> <u>AFTERGLOW</u> (seconds)	<u>NON PROPAGATING</u> <u>AFTERGLOW</u> (seconds)
1	0	2.0	0	0
2	0	1.6	0	0
3	0	2.0	0	0
4	0	2.8	0	0
5	0	2.5	0	0
6	0	1.8	0	0

ACCEPTANCE CRITERIA:

After flame:

Upholstery Fabrics: 10.0 seconds maximum non propagating

Other Materials: 2.0 seconds maximum

Flame Propagation Distance: 6.0" maximum from bottom edge of specimen

Propagation Afterglow: 40.0 seconds maximum

Non Propagating Afterglow 80.0 seconds maximum (in charred area)

- 1) Afterflame shall not exceed two seconds, except that non-propagating afterflame in the charred area of fabrics tested for upholstery covering application may persist for a maximum of ten seconds.
- 2) Flame propagation during ignition and afterflame shall not extend beyond six inches from the bottom edge of the specimen.
- 3) Propagation afterglow shall not exceed forty seconds; non-propagating afterglow in the charred area shall not exceed eighty seconds.

CONCLUSION: Based on the above Results and Test Criteria, the item tested is:

For Upholstery Fabrics:

Complies X Does Not Comply _____

For Other Materials:

Complies X Does Not Comply _____